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 Medicines Optimisation Review Program 

End of Year Report 2018/19 
	Background
The NHS spends £8.8 billion on medicines in primary care per year and dispenses over 900 million prescription items. It is estimated that medicines worth over £300 million are wasted each year of which at least half is avoidable. 

The cost to the NHS of patients not taking their medicines properly and not getting the full benefits to their health is estimated at over £500 million a year. A growing body of evidence shows that medicines are often used sub-optimally; up to one half of the medicines prescribed for a long-term condition are not used as intended by the prescriber. About 159,000 medicine-related patient safety incidents were reported to the National Reporting and Learning System (NRLS) in England between April 2013 and March 2014,7 and 6.5% of hospital admissions are due to adverse drug reactions (ADRs)—over one half of which are preventable.
Aim 

The aim of the Medicines Optimisation Review Programme (MORP) is to support ‘high-risk’ patients with the management of their medications. ‘High-risk’ patients can be those patients that are linked to; 
· Unplanned hospital admissions 
· Hospital discharges 
· Taking multiple medications (polypharmacy) 

· Risk of falls
· Long term conditions 

· Frail elderly 
The expected benefits from the MORP are; 
· Allowing patients to take their medication safely and effectively 
· Reducing potential harm from medication 

· Reducing unplanned hospital admissions related to medication 

· Improving health outcomes for ‘high-risk’ patients 

· Improving patients care and safety 

· Reducing medication waste 

· Providing pharmaceutical perspective advice for patients 

· Improving compliance and achieve concordance with medication 


	MORP is a patient-centred programme, which is fully integrated within GP practices. 

Each GP practice will have an allocated Pharmacy Technician who will work closely with all practice staff to review the medication and clinical regimes of those ‘high-risk’ patients. 

Necessary interventions and recommendations will be discussed with the patients GP and an action plan agreed. 

Progress and Developments

The MORP initiative was rolled out by the Medicines Optimisation (MO) team in September 2016 with the support of the MO technicians and one Clinical Pharmacist. Therefore Year 2018/19 is the second year of a fully implemented MORP Programme. During the initial 18 months of the programs implementation there have been many developments and change in processes of this scheme including the implementation of various clinical work streams, training to MO staff, policy and guidance writing and collection of Key Performance Indicators.  
In the last, 12 months our focused was to enrolled the Programme with all the 17 GP Practices across swale. Each Practice was allocated a Clinical Pharmacist and a Pharmacy Technician. As with the previous year, one of the biggest challenges was to embed a culture change in the prescribing practice of the GPs and to work collaboratively to achieve the aim of the project.
The strategic approach this year was to allocated clinical work programmes differently to the MO staff to make the most of individual skills and hence optimising the project capacity in directly yielding both cost and quality outcomes. 

· Clinical Pharmacists were allocated the Complex Reviews e.g. Long-term conditions such as Diabetes, Cardiovascular, Gastrointestinal, Respiratory, Pain Management, Benzodiazepines and Z drugs Withdrawal Therapy and actioning MHRA Drug alerts. 
· MO Pharmacy Technicians were allocated the Non-Complex reviews tasks such as overall Polypharmacy as well as specific quick win projects delegated by the project lead.

A cost and workload analysis has been carried out throughout the past 12 months and briefly outlined in the overview Summary below. Appendix I contains a table with example of MORP quality reports represented to the Medicines Optimisation Committee and Clinical Strategy Committee.
Overview  Summary(2018/19 financial year)
1. Number of Reviews and Interventions
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Graph 1.
2. Clinical Interventions
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Graph 3a                                                       
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Graph 3b
3. Cost Saving Year 2018/19
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Graph 5.
4. Hospital Admission Avoidance data
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Graph 6c
Conclusion and Future Developments

1. This new approach to medicines support for the GPs in Swale has seen significant financial success as well as great improvement in patient outcomes since its implementation in September 2016. This was achieved by with a constant progress in development of new work streams and promotion of this initiative by fully trained Medicines Optimisation staff.
2. Medicines Optimisation medications reviews should continue to be incorporated into all aspects of the CCGs Medicines Optimisation teams cost savings future work projects and should be embedded as a normal practice within all stream of MO technicians’ work.
3. The 2019/20 financial year should see further development of this program with the support of more staff from Medicines Optimisation Team and the new clinical pharmacists input. This will be achieved by the strategic future work programmes plans that are being scoped by the MO team
4.  The clinical pharmacists can focus on the delivery of more complex patients with long term illnesses. 
5.  Future work programmes should include more emphasis on deprescribing on unnecessary use of medications for both complex and non-complex reviews.
6. There is still some less engaging practices due to shortage of GPs and other Practice. These practices will still obtain ongoing support from the MO team to encourage confidence building and collaborative working within the programme.  This will undoubtedly lead to the constant change in the culture and prescribing behaviours. 
7. Better Key Performance Indicators will be collected for a more effective reporting in the future such as the different type of projects interventions and the individual project cost saving and patient outcome data. 

8. The Case study approach to show the quality reviews was seen as being very useful by all staff, the various committees and other stakeholders. This approach will proactively be continued in the new year of 2019/20 as a way to show the impact of the MORP imitative on patient outcomes across the swale health economy.
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Appendix I
	Example of Selected Areas of completed Medicines Optimisation Clinical Work Programmes

	Sodium Valproate MHRA alert
	
[image: image8.emf]MORP_ Quality  Report_Sodium Valproate.docx



	Amiodarone Monitoring and Quality and Safety Review
	
[image: image9.emf]MORP_Quality  Report_Amiodarone_Dec 2018.docx



	Review and Optimisation of Glucagon Like Peptide -1 therapy in Type 2 Diabetes Mellitus
	
[image: image10.emf]MORP_ Quality and  Safety Report_GLP1_November 2018.Final.docx



	Identification & Management of Pre-diabetic patients
	
[image: image11.emf]MORP_Quality  Report_Pre-diabetic _Oct 2018. Final.docx



	Benzodiazepines and Z drugs withdrawal Programme
	
[image: image12.emf]MORP_Quality  Report_Benzodiazepines_Jan 2019.Final.docx



	Reviews and Optimisation of High Cost Drugs
	
[image: image13.emf]MORP Quality Report  _ High Cost Drugs _April 2019_ Final.docx




Appendix II

Definitions of the risk assessment scoring
[image: image14.emf]Level 1 Level 2 Level 3 Level 4

Minor Moderate/Significant Major/Serious Catastrophic/Potentially lethal

Duplicate therapy was prescribed without potential for 

increased adverse effects.

The dose of the drug with low therapeutic index is too 

high (half to 4 times the normal dose).

High dosage (10 times) normal of a drug without a low 

therapeutic index i.e. Alendronate 70mg daily.

The drug administered has a high potential to cause a life 

threatening adverse reaction i.e  anaphylaxis, in light of 

the patient’s medical history; cardiopulmonary arrest in 

dose ordered.

The wrong route was ordered without potential for toxic 

reactions or therapeutic failure.

The dose of the drug is too low for a patient with the 

condition being treated.

The dose of a drug with a low therapeutic index is too 

high (4-10 times the normal dose).

The dose of a drug with a very low therapeutic index is 

too high (10 times normal dose).

The record lacked specific drug, dose, dosage strength, 

frequency, route or frequency information i.e. no 

maximum dosage stated on prn medicines.

The wrong route of administration for the condition being 

treated is ordered e.g. the inadvert change from IV to oral 

therapy.

The route of drug administration ordered is inappropriate, 

with the potential of causing the patient to suffer a severe 

toxic reaction.

Errors of omission whereby patient’s regular medication is 

not prescribed i.e. omission of warfarin, insulin, steroids 

in certain conditions – on prescription or discharge 

prescription.

Illegibly, ambiguous or non-standard abbreviations.

The wrong laboratory studies to monitor a specific side 

effect of a drug are ordered

The dose of the drug prescribed is too low for a patient 

with a serious disease who is in acute distress.

SECONDARY CARE INTERVENTION 

CERTAIN IF INTERVENTION HAD NOT 

TAKEN PLACE

Monitoring of low risk drugs used as part of a 

polypharmacy regimen not requested i.e. blood pressure 

at least every 12- 18m in hypertension

Errors of omission whereby patient’s regular medication is 

not prescribed i.e. omission of antiepileptic drug or 

antipsychotic.

An errant record made that was unlikely to be carried  out 

given the nature of the drug, dosage form, route ordered, 

missing information etc. i.e. bisoprolol taken 2 puffs four 

times a day

Thedrugordercouldexacerbatethepatient’sconditions

e.g.seriousdrug-drugordrug-diseaseinteractioni.e.

patienttaking2diureticsbutdehydrated;polypharmacy

which could lead to a fall.

NO EFFECT ON SECONDARY CARE 

INTERVENTION

Monitoring of moderate risk drugs used as part of a 

polypharmacy regimen not requested i.e. combined ACE-I, 

NSAID and thiazide diuretic.

The dose of the drug would result in serum drug levels in 

the toxic range e.g. prescribing of paracetamol regularly 

and prn paracetamol/co-codamol.

Care/monitoringneedstobeintensifiedduetomoderate

druginteractionorreaction,omissionoroverdoseof

medium-risk medicines

High-risk drug with NPSA alert requiring monitoring, not 

being correctly monitored or still administered while 

adverse results i.e. warfarin, methotrexate, lithium, 

sulfasalazine, azathioprine.

SECONDARY CARE INTERVENTION 

WOULD NOT HAVE BEEN LIKELY

SECONDARY CARE INTERVENTION 

WOULD HAVE BEEN LIKELY IF 

INTERVENTION HAD NOT TAKEN 

PLACE

TIMING

MORP SAFETY RISK ASSESSMENT SCORING

Errors of omission whereby patient’s regular medication is 

not prescribed or administered i.e. drugs missed out on 

admission or at discharge. If the drug was a POM or CD 

then it is classed as significant; if it is a P medicine then it 

is classed as a minor error.

This guidance provides generalised examples and the risk assessment process should involve a holistic approach and take into account each patient's individual circumstances.

POTENTIAL EVENT


The below table outlines types of interventions and the levels of risk:

[image: image15.emf]INTERVENTION TYPE IMPACT Code

RISK SAFETY SCORING

Category/Type of Level 3 Risk 

Stratification Intervention

switch Savings/watse reduction etc Level 1 - Minor Risk of Respiratory event

stop Quality/Guidance Level 2 - Moderate / Significant Risk of Cardiovascular event

Started Risk Reduction i.e admission avoidance Level 3 - Major / Serious Risk of Gastointestinal event

Dose/Qty Optimisation Improving Compliance Level 4 - Catastrophic / Potentially Lethal Risk of Fall

Referral to other HCP/Service None - GP did not agree to change N/A Risk of Diabetic event

No Intervention Required N/A Risk of AKI/Urinary tract event

Request for Monitoring to be Updated (e.g. bloods, BP, eGFR) Other Risk of Adverse drug reaction

Communication to Practice (Pop-Ups, Notes etc) Risk of increased pain experience

Other
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Graph 1 depicts the number of patients reviewed and the number of interventions made for both Non-complex and Complex reviews respectively.





Total number of Patients reviewed for the year 2018/19 (Complex and Non-Complex):  5281





Total number of Interventions made the year 2018/19(Complex and Non-Complex): 3859








Graph 3a and 3b summarise the number and the percentage of the type clinical interventions made for the Non-Complex and Complex reviews respectively for all items stopped, switched or optimized that contributed to a cost saving.





 ‘Other’ Interventions are classed as the following interventions which may or may not have contributing to a cost saving but were of clinical significance:


 Signposting to other Healthcare Professionals or Services


Clinical Monitoring


Communication to Practices for future monitoring, or follow-up


Full holistic medication reviews  carried out but no significant clinical were required





The Non-complex reviews carried out the Medicines Optimisation Pharmacy Technicians yielded the highest percentage of interventions in number of item switched amongst all 4 intervention types either to cheaper alternatives or safer alternatives.








However, for the complex reviews carried out by the Clinical Pharmacists, the focus was more on deprescribing of over prescribing out all 4 types of interventions with switches to alternatives being the second highest.








On observation, future work streams and training should perhaps include more focus on deprescribing of medicines for both Pharmacists and Technicians during the strategic planning of the Programme.   Proactive deprescribing of unnecessary medicines use will ensure more cost saving and improvement in patient care and safety are maintained at the forefront of our Medicines Optimisation agenda.





 

















The 2018/19 financial year has been the first full year to enable the gathering data about the MORP initiative since the start of additional Clinical Pharmacist and 5 Pharmacy Technician. As shown in Graph 4; the cost saving for that period is as follows;





Non-Complex reviews: £ 89,827


Complex reviews: £149,628








Total cost saving (In year saving): £239, 456


Total cost saving (Full year effect): £519,134

















Graph 5.  depicts the significant improvement in the programme this year when compared to previous financial year. There has been an average   60% increase in the number of patients reviewed, intervention made and cost saving. 














  




















As well as recording direct cost savings from stopping, changing and optimising drugs the MORP initiative also been recording  the numbers of patients who were potentially at risk of a admittance to hospital using a risk stratification Calculator ( Appendix II) during 2018/19.  





Level 1 and 2 risk stratification interventions are associated with minor to moderately serious incidents whereas the potential hospital admissions are captured by only the level 3 risk stratifications ( Major or serious incidents) recorded on Graph 6a and 6b. The numbers include:


Non-Complex Reviews: 27


Complex Reviews: 12





39 patients were potentially prevented from being admitted to hospital.


 


As shown in Graph 6c, the most common type of Risk Stratification  interventions were attributed to the prevention of Acute Kidney Injuries, Adverse Drug Reactions, Respiratory, Diabetes  and Gastrointestinal related problem) which contributed to an annual


one-off cost saving of £100,371 as shown in Graph 4 above.





 Adverse Drug Reaction (ADR) was the clinical area with the highest number of interventions with 37% of potential hospital admissions avoided. 





A study in two large Merseyside Hospitals (Pirohammed 2004) found that of 18,820 patients admitted to hospital over a six-month period, there were 1,225 admissions judged to be related to an ADR, giving a prevalence of 6.5%. In 80% of cases the ADR led directly to the admission. 72% ADR-related admissions were judged to have been avoidable. The median bed stay was eight days, accounting for 4% of the hospital bed capacity. The projected annual cost of such admissions to the NHS was £446 million. Hence, 


ADR will stay an area of clinical interest and potential interventions for the MO team aligned with the existing Polypharmacy Medication Reviews.





Diabetes and Respiratory were the second and third highest clinical areas with potential hospital admissions avoidance due to the various work streams implemented during that year. Examples of some of the Diabetes Project are attached in Appendix I.
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		Medication Optimisation Review Programmes Update



		Programme Title: Amiodarone Monitoring and Quality and Safety Review



		Aim

		Reason for Review



		1. To ensure there is a clear indication for amiodarone therapy and that this is recorded in the patient notes

2. To de-prescribe Amiodarone if not indicated, in agreement with the specialist in secondary care

3. To check if on-going therapy is indicated 

4. Check for adverse effects and signs of toxicity

5. Monitor patients 6 monthly

6. Check Amiodarone dosage is appropriate

7. To check for any drug interactions

		In view of its specialist nature, amiodarone is almost always initiated in secondary care but is often continued in primary care without clear indications recorded.

It is important that any patient still requiring amiodarone are managed safely, from initiation through to long term use and routine monitoring and that as part of regular medicines reviews, amiodarone is considered for de-prescribing if other medicines would be more appropriate and/or safer or the diagnosis is not clear;

· To improve patient safety.

· To encourage dose reduction and withdrawal of therapy where appropriate.

· To monitor patients for possible side-effects and advise the prescribers accordingly

· To ensure regular bloods were up to date and completed in a timely fashion in future.

· To monitor concurrent medication to ensure interactions would not occur.





		Background

		



		Amiodarone is an effective antiarrhythmic drug, often used in the treatment of paroxysmal atrial fibrillation (PAF) and ventricular tachycardia (VT). Unlike most other antiarrhythmic drugs, it is safe in heart failure. However, its use is limited due to the associated high incidence of side effects that can range in severity from mild to potentially lethal especially during long-term use. Current national guidelines do not recommend it as a first line option for rhythm or rate control in atrial fibrillation.



Pulmonary toxicity is among the most serious adverse effects of amiodarone. Several forms of pulmonary disease occur among patients treated with amiodarone, including interstitial pneumonitis, organising pneumonia, acute respiratory distress syndrome (ARDS), diffuse alveolar heamorrhage (DAH), pulmonary nodules and solitary masses, and also rarely pleural effusion. Other adverse effects from amiodarone include photosensitivity, blue-gray discoloration of the skin, thyroid dysfunction, corneal deposits, abnormal liver function tests, and bone marrow suppression

		



		Method



		A search report was generated on EMIS for all patients who have taken amiodarone in the last 6 months within 17 Swale GP Practices (Population Size: 109, 746). The patients were then reviewed using a Standard Operating Procedure written by the Medicines Optimisation Team. 

· A pop up was added on EMIS to remind staff that 6 monthly renal, liver and thyroid bloods are required.

· If bloods were overdue, an urgent routine appointment was booked to call patient for bloods.

· If any contra-indicated medication was co-prescribed, the clinicians were alerted for appropriate intervention.

· Using   the dose optimisation flow chart in the SOP, the indication was assessed. If there was not a clear indication for amiodarone, the clinician was alerted for appropriate clinical intervention.

· If amiodarone was prescribed for an indication not recommended, the clinician was alerted and recommendation for a cardiology review was made.

· If patient was taking for paroxysmal atrial fibrillation and had been stable for 12 months or more, a dose reduction to 100mg was recommended to the clinician, if not already done.



		Results

		Outcomes/ Cost savings



		Number of patients taking amiodarone

		65

		100%

		This project was classed as a Quality and Safety exercise. The was no actual significant cost saving made but the type of interventions actioned as listed in the results table, have potentially stop risk of adverse drug reaction and toxicity related hospital admissions due to the poor monitoring of Amiodarone within Primary Care. 



76% (50) of the patients reviewed, had a significant intervention made by the Medicines Optimisation Team.

Potential hospital avoidance cost saving from medicines related admissions:  £13,098





		Pop up for  bloods monitoring added

		65

		100%

		



		Blood tests overdue

		28

		43%

		



		Cardiology review required

		8

		12%

		



		Possible signs of toxicity

		5

		8%

		



		Statin dose reduction

		5

		8%

		



		Incorrect Indication

		4

		6%

		







		Case Study



		Patient Details

		Interventions



		Female

Age : 59yrs old



		This 59yrs old patient was reviewed as part of our Medication Optimisation Review Programme.   She has been on Amiodarone for 4 years and was not being monitored regularly for her 6monthly blood test for Thyroid Function Test, Liver Function Test and Renal Function Test or had a 12 monthly eye check, skin and breathing monitoring.  The patient was called for a review and for updated blood tests. The results showed a 

· Deranged TSH level of 6.3 microunits/L (July 2018).  

· Raised Total Cholesterol: HDL ratio= 6.9







		Social History

		



		Non Smoker

		



		Allergies

		



		B-Blockers ( due to asthma) – but on low dose

		



		Past Medical History

		



		IHD, AF, Asthma

		



		Drug history before/ after interventions



		Medications

		Dose/ frequency/ Quantity

		Indication

		Interventions

		Comments



		Amiodarone

		100mg daily

		AF

		Stopped

		Deranged TSH



		Bisoprolol

		1.25mg daily

		AF

		Continued

		



		Rivaroxaban 

		20mg daily

		AF

		Continued

		



		Atorvastatin  

		20mg  at NIGHT

		Lipid  Modification

		Started  

		Raised Total Cholesterol: HDL ratio



		Furosemide 

		40mg daily

		BP

		stopped

		Low BP : 106/59  and Pulse 69



		Outcomes ( Quality/ cost saving)



		

· Amiodarone was stopped due to raised TSH. 

· A High TSH level , if not corrected can lead to  fatigue and tiredness, muscle weakness, cramps and aches., pins and needles in the fingers and hands (carpal tunnel syndrome), weight gain, puffy face and bags under the eyes, low mood or depression, memory problems, difficulty in concentration, slow heartbeat, slightly raised blood pressure and raised cholesterol. Hence by stopping Amiodarone, the risk associated  with high TSH has be removed enabling the patient’s potential hypothyroidism symptoms to be managed appropriately

· Due to increased Cholesterol level and once the Amiodarone was stopped; statin was suggested to be started alongside lifestyle modifications to prevent the risk of future stroke or myocardial infarction.

· The patients had no signs of Oedema and her blood pressure was low (106/59). A Low BP, could potentially put patient at risk of falls, hence stopping the loop diuretics removed the additional insult to her BP and renal function.

· The interventions resulted reduction in polypharmacy but has contributed to a long-term significant risk stratification cost saving from the prevention of potential future hospital admission (£ 2,183).
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		Medication Optimisation Review Programmes Update



		Programme Title: Identification & Management of Pre-diabetic patients



		Aim

		Reason for Review



		To identify patients  with a HbA1c of 42 to 47 mmol/mol (6.0 to 6.4%) i.e. prediabetes and refer to the GP / specialist nurse  to assess if they are eligible to be referred to NHS DPP for appropriate interventions

		Prediabetes, also commonly referred to as borderline diabetes, is a metabolic condition and growing global problem that is closely tied to obesity. If undiagnosed or untreated, prediabetes can develop into type 2 diabetes; which whilst treatable is currently not fully reversible. Prediabetes is characterised by the presence of blood glucose levels that are higher than normal but not yet high enough to be classed as diabetes (HbA1c of between 42 to 47mmol/mol). 



A CCG commissioning team initiative was set in 2016 to encourage GPs to identify and refer pre-diabetic patients to the NHS Diabetes Prevention Programme (NHS DPP) in 2016. 

· Those referred will get tailored, personalised help to reduce their risk of Type 2 diabetes including education on healthy eating and lifestyle and help to lose weight and bespoke physical exercise programmes.



However, a few of the Swale GP Practices failed to successfully implement the project and multiple patients were missed. Those patients were then consequently reviewed as part of our Medicines Optimisation Review Programme.





		Indication

		



		Prediabetes

		



		Inclusion Criteria

		



		Patients with a HbA1c of 42 to 47 mmol/mol (6.0 to 6.4%) in the last 12 months.

		



		Issues

		



		Very time consuming for the MO team and the nurses/ doctors to action. Patients have to be reviewed incl. for a repeat blood test/ referral before a management plan can be implemented.

		



		Method



		A search report was generated on EMIS  for 4 different GP Practices (2 in Sittingbourne and 2 on Isle of Sheppey, total list of 17,288), for all patients with an HbA1c of 42 to47 mmol/mol and who were not on any antidiabetic medications that had not completed the NHS DPP, during April to June 2018. The patients were then identified, called in for a repeat blood test if their recent blood test within the last 3 months and referred to either the in house diabetes nurses or the GPs for appropriate interventions. 



		Results

		Outcomes/ Cost savings



		

		

		% of sample

		If all the 132 patients were assessed according to the guidance; 91% i.e. 120 patients would have been appropriately referred to NHS DPP or in-house for lifestyle medication (diet and exercise) as early prevention from developing Type 2 Diabetes Mellitus. Early prevention and management will also improve their future prognosis i.e. reduction in associated health complications such as Heart disease; Stroke; Kidney disease (nephropathy); Eye disease (retinopathy); Nerve damage (neuropathy).

However, potentially 4.3% of the sample, hence 6 patients out 132, will have developed Type 2 diabetes and would need to be managed on insulin or appropriate antidiabetic medications to prevent further health deterioration.



So, potentially, there could be between 850-900 patients with pre-diabetes in Swale CCG, including about 35-40 that could already have fully developed untreated type 2 diabetes.





		No. of  prediabetes patients identified in the 4 practices to be assessed by GP/Nurse

		132

		-

		



		Sample of Patients Followed in August 2018

		23

		100%

		



		Number declined  within  the sample

		2

		8.7% (equates to 11 patient out of 132)

		



		Number attended NHS DPP within the sample

		14

		61% (80 patients out of 132)

		



		Number managed in house within the sample

		7

		30% (40 patients out 132)

		



		Number of patients who had  developed untreated Type2 diabetes (out of 23 patient sample)

		1

		4.3% (6 patients out of 132)



		





		Case Study



		Patient Details

		Interventions



		Female

Age 88

In care Home

		1. The patient was searched as part of the Pre-Diabetes Audit in June 2018.

2. A HbA1c of  44mmol/mol ( September 2016) was the recent blood test

3. She was referred to the in-house Diabetes nurse as per guidance.

4. A repeat  HbA1c was carried out and the results was  153mmol/mol (June 2018)

5. A Diagnosis of Type 2 Diabetes Mellitus was made.

6.  Patient was reviewed by Diabetes Specialist Nurse and started on Insulin as contraindicated for  Metformin due to CKD and low creatinine clearance (38 ml/min)

7. Reduction in Polypharmacy by stopping other medications



		Social History

		



		Non Smoker

		



		Allergies

		



		NKDA

		



		Past Medical History

		



		CKD3, CCF, Hypertension, Osteoarthritis, Oedema, Colonoscopy ( Rectal Cancer)

		



		Drug history before/ after interventions



		Medications

		Dose/ frequency/ Quantity

		Indication

		Interventions

		Comments



		Paracetamol 500mg tablets

		Two To Be Taken 3 times a day x 100

		Pain

		Continue

		



		Furosemide 20mg tablets

		One To Be Taken Each Morning x 28

		CCF/ Hypertension/ Oedema

		Continue

		



		Pregabalin 25mg capsules

		One To Be Taken Twice A Day x 56

		Neuropathic Pain

		Continue

		



		Simvastatin 10mg tablets

		One To Be Taken At Night

		Cholesterol control due to cardiovascular problems/ Diabetes

		Continue

		



		Lactulose 3.1-3.7g/5ml oral solution

		10ml Twice daily  x 500ml

		Constipation

		Stopped

		As now resolved



		Macrogol compound oral powder sachets NPF sugar free

		Two Sachets To Be Taken Each Day x 60

		Constipation

		Stopped

		As now resolved



		Adcal-D3 chewable tablets tutti frutti

		Two Chewable Tablets Per Day, Preferably One Tablet Each Morning And Evening x 56

		Bone Protection

		Continue

		



		Digoxin 125microgram tablets

		One to be taken daily x 28

		CCF

		Continue

		



		Lansoprazole 30mg gastro-resistant capsules

		One to be taken daily x 28

		Gastro protection

		Weaning off

		Started with 15mg daily for 1 month



		Humulin I KwikPen 100units/ml suspension for injection 3ml pre-filled pen

		20 units once daily with breakfast x 5 pre-filled syringes

		Diabetes

		Started by Diabetes Specialist Nurse

		HbA1c to be repeated in 3 months



		Outcomes ( Quality/ cost saving)



		· The patient was started on insulin appropriately by the Diabetes Specialist Nurse as part of the treatment intensification to reduce the HbA1c quickly and for a better glycaemic control.

· Reducing the HbA1c improves the patient’s prognosis, reducing harm due to risk of complications associated with diabetes (Stroke; nephropathy; retinopathy; neuropathy and increased risk of amputation).

· Also, this could potentially prevent A&E/hospital admission (cost of £1736.00 for each admission) due to untreated diabetes.

· Polypharmacy review - Reduction in unnecessary use of other medicines and associated risks i.e. reduce laxative and Proton Pump inhibitors hence reduce risk of Clostridium Difficile.
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		Medication Optimisation Review Programmes Update



		Programme Title: Benzodiazepines and Z drugs withdrawal Programme



		Aim

		Background



		To review all eligible patients on long term benzodiazepines and  Z – drugs and ,where appropriate, to work collaboratively with stakeholders to help these patients to reduce their dependence on these drugs, via a tailored withdrawal programme.



As such, the MO team has been proactively supporting the ongoing   Benzodiazepines and Z drugs withdrawal programme within Swale.

		In the UK, it has been estimated that older adults receive 80% of all prescriptions written for benzodiazepine hypnotics. In England and Wales during 2015 there were 366 deaths involving benzodiazepines, with a mortality rate of 6.5 deaths per million population, similar to the rate in 2014. In England and Wales, the numbers of deaths involving Z-Drugs , zopiclone or zolpidem , were 87 in 2015 and 100 in 2014. 



Benzodiazepines have hypnotic, anxiolytic, anticonvulsant, and muscle relaxant properties. Benzodiazepines can be grouped into hypnotics and anxiolytics: 

· Hypnotics are used for short term treatment of insomnia and include Nitrazepam, Loprazolam, Lormetazolam, and Temazepam.

· Anxiolytics are effective in alleviating anxiety states and include Diazepam, Oxazepam, Lorazepam, Alprazolam, and Chlordiazepoxide.



Z-drugs are non-benzodiazepine hypnotics. The two z-drugs available in the UK are Zolpidem, and Zopiclone.



Despite warnings regarding the long-term use of benzodiazepines and z-drugs, millions of prescriptions are still issued for these drugs in primary care each year.



Risks long-term Benzodiazepines or  Z drugs

People on long-term benzodiazepines or z-drugs should be advised to stop because: 

· Tolerance to these drugs progressively reduces their effectiveness for the treatment of insomnia or anxiety.

· Dependence may develop, and continuing treatment may serve only to prevent withdrawal symptoms.



Benefits of stopping Benzodiazepines and Z drugs include:

· Avoiding their adverse effects (e.g. depression and increased anxiety).

· Reducing the risk of a road traffic accident, as benzodiazepines can impair driving performance.

· Minimizing the risk of drug interactions (e.g. with alcohol or other drugs with sedative actions).



		Indication

		



		

Safe withdrawal therapy for patients on long-term sedative hypnotics.

		



		Inclusion/ exclusion Criteria

		



		All patients on a  either on repeat or acute  prescription for Benzodiazepines and Z drugs excluding the following medical conditions:

· Major Psychiatric disorder

· Epilepsy

· Terminally ill 

· Recurring Chronic Depression.

		



		Issues

		



		· Difficult population of patients to deal with due to addictive nature of the drugs and their misuse potential.



· Patients can be advised on the risks of long-term use of the Benzodiazepines and Z drugs and to consider the withdrawal therapy but can’t be coerced to reduce. Hence, the withdrawal process can only start when the patient is ready.



· The withdrawal  process is tailored to each  individual and  can be  lengthy, taking many weeks to months to complete.

		



		Method



		

A search report was generated on EMIS for all patients on Benzodiazepines and Z drugs and the patients reviewed as follows:[image: ]





		Results



				

		August 2014

		Sept.

2018 

(Latest)

		% change



		National (ADQ/1000 STAR PU)

		2520

		1928

		- 24%



		CCG (ADQ/1000 STAR PU)

		3852

		1548

		- 60%



		

		CCG 53% above nat

		CCG 19% below nat

		



		· It is unfortunately beyond the scope of this project to put a value to how many risk of falls, emergency acute hospital admissions have been prevented. 







Graph 1. Benzodiazepines and Z drugs ( ADQ per STAR PU) –September 2018
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		Case Study



		Patient Details

		Interventions



		Male

Age 47



		This 47 years gentleman had a history of a road traffic accident 8 years ago and suffers from back aches and mild anxiety of which no records could be found and has been complaining of back aches and mild anxiety. 



The patient was referred to pain management clinic on several occasions which clearly stated that he has no nerve injury and that his pain was more muscular in nature. Morphine was originally prescribed by the pain clinic after Tramadol, co-codamol was tried. The latest letter from the pain management clinic clearly stated that patient is addicted to prescribed morphine and benzodiazepines and that he should be encouraged to stop. The morphine dose was reduced from 30mg BD to 20mg BD a year prior to ther MO optimisation review with view of gradually weaning the patient off it.



The Benzodiazepines and Z drugs were prescribed by the GPs in Primary care.



A reduction regime was discussed for both the Morphine and Benzodiazepines use previously between the patient and his registered GP but no action was taken thereafter.



The patient was reviewed and the appropriate interventions were made by the MO team. The GP worked together with the MO Pharmacist over several months to assess and monitor the patient closely.





		Social History

		



		Smoker, unemployed

		



		Allergies

		



		NKDA

		



		Past Medical History

		



		Mild anxiety

Back pain/ Road traffic accident

History of illegal Substance misuse

History of prescribed drugs Misuse

History of Overdose

Aggressive personality

		



		Drug history before/ after interventions



		Medications

		Dose/ frequency/ Quantity

		Indication

		Interventions

		Comments



		Zomorph Capsules 

		20mg BD x56

		Pain

		 Stopped

		Weaning off process started after Benzodiazepines/ Z drug   and Pregabalin have completely stopped



		 Morphine sulphate  10mg in 5ml Solution

		5mg QDS PRN x 300ml

		Pain

		Stopped

		Weaning off process started after Benzodiazepines/ Z drug   and Pregabalin have completely stopped



		Pregabalin caps ( Lyrica)

		75mg BD x 56

		Nerve pain

		stopped

		Weaned off Pregabalin after Benzodiazepines  withdrawal therapy was completed



		Co-codamol Effervescent 30/500mg  tablets

		 2 tablets QDS x 224

		Pain

		Continued

		



		Zopiclone  7.5mg tablets

		1 tablet to be taken ON

		Insomnia

		stopped

		 Weaned off gradually after benzodiazepines stopped completely



		Lorazepam 1mg tablets

		2 X 1mg to be taken daily PRN  as directed x 

		Anxiety

		Switch to Sertraline  50mg OD

		



		Diazepam 10mg tablets

		2 tablets BD x112

		Pain

		stopped

		 The Lorazepam was converted to equivalent of 2 x 5mg Diazepam leading to a total of 50mg daily of Diazepam. This was the reduced gradually until stopped



		 Movicol sachets

		 1 to 2 sachet(s) daily x30 sachet

		Constipation

		stopped

		



		Senna  7.5 mg tabs

		  2 tablets at Night x 56

		Constipation

		stopped

		



		Naproxen 500mg tablets

		 1 tablet  Twice daily x56

		Pain

		started

		



		Lansoprazole 15mg  capsules

		1 capsule daily x30

		Gastro protection

		started

		



		Outcomes ( Quality/ cost saving)



		

·  Patient was weaned his Benzodiazepines and Z drugs, Pregabalin and Morphine gradually over a period of 9 months until completely stopped. The decision was made together with the support of the pain clinic that the patient did not have neuropathic pain and the need for strong morphine.

· Based on the history of overdose, the decision was made to remove all Benzodiazepines, Z drugs, Pregabalin and morphine and prescribe an SSRI for his anxiety with a Proton Pump Inhibitor cover.

· The patient was then optimised with Co-codamol and NSAIDs for his pain relief.

· The total actual monthly cost saving for all interventions made is £108.00 with a one-off hospital admission avoidance cost saving of £2183 due to adverse drug reaction associated with the risk of high dose opioid and hypnotics drugs being used concomitantly.
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		Medication Optimisation Review Programmes Update



		Programme Title: High ost Drugs



		Aim



		To identify patients that were

· Being prescribed costly medication that should be controlled in secondary care.

· Being prescribed medication that could be switched to an equally effective alternative at a reduced cost.



		Indication



		All





		Inclusion Criteria



		Patients taking primarily: 

· Alimemazine, Trimipramine, Rifaximin, Dicycloverine, Chloral Hydrate and Alverine 

· NHS Tariff excluded drugs (NHS England commissioned only)  example Velphoro, Colistimethate, Sevelamer, Tacrolimus, Mycophenolate, Macitentan, Epoprostenol, Lanreotide, Fycompa, Posaconazole, Azathioprine, Methotrexate Injections, Cinacalcet.



		Issues



		· Switching medication to a cheaper alternative, when it has been initiated in secondary care, can be met with resistance.

· Repatriating drugs to secondary care can take time.

· Resistance from patients to try cheaper alternative drugs.



		Reason for Review



		· To reduce the cost of primary care prescribing in Swale CCG.

· To protect GP’s where the prescribing of a medication requires complex monitoring, which may be outside of the GP’s sphere of expertise.

· To ensure drugs prescribed in primary care are not drugs only commissioned by NHS England.





		Method



		

1. An EMIS Search was undertaken in each practice for listed drugs above and any other drugs costing >50 a month. The list of drugs obtained were reviewed for:

· Cheaper alternatives where possible.

· Repatriated to secondary care if the drugs are commissioned by NHS England. 



2. As a result of this project, collaborative working with the Secondary care Pharmacy and Clinical Team were initiated. Dr Selby was contacted to implement guidance on how to switch her ADHD patients (Under 18yrs old) on Promethazine as an alternative for the very expensive Alimemazine formulation. Alimemazine is now reserved only for those patients who have tried all alternatives unsuccessfully. A guidance letter on the switch was sent from Dr Selby to the CCG with a generic email address for her team to be contacted if the patients or GPs needed clarification or a review. She also agreed to send a letter to the GPs to notify them of all the patients who should stay on Alimemazine.



3. Medicines Optimisation Team  researched alternatives to Dicycloverine, Alverine and Trimipramine and policies and Standard Operating Procedures were written and implemented for safe switch to  the appropriate alternatives



4. Repatriation letters for both patients and Consultants were created and approved for use Swale wide to assist GPs in a seamless transfer of care back to secondary care/acute trusts.













		Results and Outcomes



		Drug

		Action

		Number of patients

		Actioned by practice

		Actual Cost saving (to date)

		Full year Cost saving (to date)



		Alimemazine

		Switch to promethazine

		22

		21

		£25,057.38

		£47,871.24



		Trimipramine

		Switch to an alternative TCA

		11

		5

		£4,180.00

		£6,840.00



		Rifaximin

		Repatriate as no shared care policy or transfer of care policy in place

		7

		4

		£5,703.06

		£12,443.04



		Dicycloverine and Alverine 120mg

		Switch to mebeverine or Alverine 2 x 60mg

		30

		30

		£22,947.17

		£38,445.12



		Chloral Hydrate 143.3mg in 5ml

		Switch to a cheaper unlicensed product ( 500mg in 5ml)

		5

		4

		£1,164.25

		£2,794.20



		NHS England Only Commissioned Drugs

		Repatriation





		24

		21

		£57,497.91

		£153,869.88



		



Current medication changes have saved the CCG £57,497.91 (Actual Cost Saving) for the year 2018/19.





		Future outcome



		

· Rifaximin Transfer of Care Policy for preventing episodes of overt hepatic encephalopathy has now been written and is awaiting secondary care Consultants inputs.  The action for initiating this Transfer of car policy is a result of some patients receiving treatment under the London hospitals who are able to receive their Rifaximin from the GPs unlike the MFT patients due to the lack of a joint agreement between the secondary and primary care in our local area. This Transfer of Care Document will hence assist in maintaining seamless care across Swale CCG and prevent the risk of health inequality and variance across its health economy.

· Cinacalcet for hyper and Colistimethate currently being discussed at MFT Medicines Management Group for possible Shared Care Protocol initiation. 

· Cinacalcet for other indication other than Secondary hyperparathyroidism in patients with end-stage renal disease on dialysis is not funded by NHS England but is very expensive to continue in Primary Care and requires regular monitoring.

· Colistimethate sodium dry powder for inhalation is recommended for chronic pulmonary infection caused by Pseudomonas aeruginosa in patients with cystic fibrosis and funded by NHS England. However any other use for the drug is not covered NHS Drug Tariff excluded list.  A way forward about these patients discharged from secondary care is being discussed at the MMG.

· A Change in formulary for Chloral Hydrate cheaper alternative (500mg in 5ml x 200ml bottle) could not be initiated as it is unlicensed but GPs across Swale has been made aware of the availability of the cheaper alternative if they wish to prescribe. 

· Optimise Rx to highlight use of Mebeverine over Dicycloverine or cheaper Alverine formulation should be added.

· Optimise Rx messages should alert GPs at point of prescribing Trimipramine of considering alternative antidepressants such as SSRIs, venlafaxine and Mirtazapine.
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		Medication Optimisation Review Programmes Update



		Programme Title:   Review and Optimisation of GLP-1 therapy in Type 2 Diabetes Mellitus



		Aim

		Reason for Review



		To identify all patients taking a GLP1 therapy in 8 practices across Swale CCG. To ensure that all patients had received adequate reviews, and that the medication had proven benefit. To ensure

GLP1 was not being used outside of licence.

		GLP1 therapy is only licensed for T2DM, not T1DM. It is an expensive injectable therapy, which requires regular reviews to assess efficacy, and injection technique. NICE recommends that unless a 1% reduction in HbA1c AND a 3% reduction in weight is seen in the first 6m, therapy should be reviewed with a view to stopping. Often the therapy is titrated to therapeutic dose, to reduce the likelihood of GI side effects.  The titration dose IS NOT therapeutic. DDP4 therapy works on the same pathway, and should not be used alongside GLP1 therapy. A 3mg dose is not licensed, for diabetes. Swale do not support use for obesity, unless T2DM, and then at a maximum dose of 1.8mg.



		Indication

		



		T2DM



		



		Inclusion Criteria

		



		All patients taking GLP1 therapy



		



		Issues

		



		GLP1 therapy tends to be initiated in secondary care.

This can make reviewing this medication more difficult,

as GP’s will be more reluctant to change therapy that has been started by a specialist.

		



		Method



		All patients within  15 GP practices, who are receiving GLP1 therapy, were reviewed remotely. Beneficial effects were recorded, and in those patients where no beneficial effects had been seen, or had outstanding reviews, a recommendation was made to the GP/Diabetes nurse. In at risk patients a recommendation would be made for a review by DSN or specialist care, if currently under that pathway. Total number of patients reviewed was  385 (from a practice population of 111,604)



		Results

		Outcomes/ Cost savings



		Issue

		Number of patients (% against the Total Sample)

		% of patients against the sample followed up

		Currently medication changes have saved a total of £20,119 (Actual Saving) with £28,049 (Full Year Saving) within the 15 practices.



Patients are in some cases receiving injectable therapy, which is invasive unnecessarily.  In some cases they are suffering with unnecessary side effects.  When being prescribed in T1DM, as unlicensed, this is leaving the GP vulnerable.





Cost saving summary 



Actual Saving: £ 20,119

Full Year Saving: £28,049



Future work will include completion of reviews within two other outstanding CCG practices which will potentially lead to more cost saving.



		Ineffective- stop

		22 (6%)

		30%

		



		Ineffective- review

		18 (5%)

		24%

		



		On DPP4

		14 (4%)

		19%

		



		Dose adjustment required (either dose below therapeutic/needs increasing for efficacy/dose not licensed)

		7 (2%)

		9.5%

		



		T1DM

		4 (1%)

		5%

		



		Other

		2 (1%)

		3%

		



		Declined to be reviewed by GP

		7 (2%)

		9.5%

		



		Total 

		74(20%)

		100%

		













		Case Study



		Patient Details

		Interventions



		72 year old male with 10 year history of Type 2 diabetes. Latest HbA1c 46, BMI 24,4, GFR 62. BP 118/73. Total cholesterol 3.6.Substantial dietary modifications made. Dizzy spells reported in last 12 months, and increasing GI side effects has led to the introduction of PPI in attempt to control.

		HbA1c is very well controlled.  Gent has made significant changes to lifestyle since being diagnosed with T2DM, having lost 3 stone in weight. Victoza was initiated in the first 6 months, and initially showed a good response in HbA1c and weight.  Since then lifestyle changes are likely to be responsible for the continued weight loss and HbA1c control.  Currently combination of GLP1 and insulin is putting patient at risk of hypoglycaemia, and he has reported several dizzy spells over the last 12 months.  Stop GLP1.  Assess HbA1c control at 3 months.  If HbA1c still <48, consider titrated reduction of insulin. 

If dizziness does not improve, closer monitoring of BP. If GI symptoms resolve PPI can be stopped.



		Social History

		



		Non-smoker, max 6 units of alcohol a week.  Lives with wife.  Retired. Controlled diet, exercises regularly.

		



		Allergies

		



		None recorded

		



		Past Medical History

		



		T2DM diagnosed 10 years ago.  Mild elevation of BP and lipids controlled by medication.. No history of CVD.

		



		Drug history before/ after interventions



		Medications

		Dose/ frequency/ Quantity

		Indication

		Interventions

		Comments



		Metformin

		1g bd

		T2DM

		No intervention.

		Monitor GFR.



		Insuman basal insulin.

		15U at night

		T2DM

		Reduction will be necessary to prevent hypoglycaemia

		Following withdrawal of GLP1 monitor HbA1c at 3m.  If still <48, reduce insulin dose by 2U at a time.



		Victoza 

		1.2mg od

		T2DM

		STOP

		HbA1c control good.  BMI acceptable.



		Simvastatin 

		20mg on

		Raised lipids in T2DM

		No intervention

		



		Ramipril 

		2.5mg od

		Mild hypertension in T2DM

		Review

		



		Lansoprazole 

		30mg od

		GI upset

		Review ongoing need.

		



		Outcomes ( Quality/ cost saving)



		Victoza was stopped, and 3 month monitoring of HbA1c showed a very minor increase to 47mmol/mol. GI side effects disappeared and Lansoprazole was stopped. A trail reduction of Insulin is under way, and re-monitoring of HbA1c due next month.  With insulin reduction, and GLP1 withdrawal, no further episodes of dizziness have been reported.  

This has reduced the “pill burden” for this gentleman. It has reduced the side effects experienced due to unnecessary medication.  It has also boosted his morale, as substantial efforts had been made to modify lifestyle, and these are no proven to have worked.  In time it may be possible to discontinue insulin altogether, and reduce his metformin dose to a lower maintenance dose.  A moderate saving of in excess of £78 a month has been achieved, but the quality outcomes, far outweigh financial ones.
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Sodium Valproate Quality & Safety Audit Report



Introduction



In April 2018 the Medicines and Healthcare products Regulatory Agency (MHRA) issued a drug safety alert regarding the use of Sodium Valproate in women and girls of childbearing potential, see Appendix I for a summary of the full report.1





Alert Summary



Valproate medicines (Epilim, Depakote): contraindicated in women and girls of childbearing potential unless conditions of Pregnancy Prevention Programme are met.1



Children born to women who use valproate during pregnancy are at a 40% risk of serious developmental disorders and 10% risk of birth defects.2

The use of valproate is now contraindicated in any woman or girl of childbearing potential unless they are on the Pregnancy Prevention Programme.  The new measures strengthen previous restrictions on valproate use and requirements to inform women of the risk.  



Valproate medicines are widely used in the treatment of epilepsy and bipolar disorder. Sodium valproate comes in brand names of Epilim, Epilim Chrono, Epilim Chronosphere MR, Episenta and Epival CR   and Valproic acid which is prescribed under the brand names Convulex and Depakote. For some people it might be the most effective medicine and hence although contraindicated, decision on keeping the women and girls with the childbearing age on them is done in their best interest. However, there is a risk of birth defects and developmental problems in babies born to mothers taking the medicine during pregnancy. 



The changes made by the MHRA mean that healthcare professionals prescribing valproate to women or girls must make sure they are enrolled in the PPP whereby  the prescriber must make sure the woman or girl understands the risk if she became pregnant while taking the medicine. They must also understand the need to take effective contraception while on the medicine (such use of an Intrauterine Device, Hormonal Implants or Sterilisation), and be referred to contraception services if needed. 



A risk acknowledgement form (ARF) must also be completed and signed by the consultant who initiated drugs when the medicine is renewed, at least once a year.

 



MEDICINES OPTIMISATION ACTION



Immediate actions undertaken by the Medicines Optimisation Team following the alert:

· The Alert was added to the prescribing support system Optimise Rx

· MHRA Drug Safety Alert was distributed to all Primary Care Healthcare Professionals by means of a Newsletter.

· Individual Pharmacy Technicians/Pharmacist were delegated the task to identify and review all women and girls within the childbearing age (12 to 55yrs) on Valproate in all their allocated practices (One practice was exempt at this time due to non-engagement) using a developed EMIS search. The method used to carry out the reviews is summarised in Appendix II

· Once patients were identified using a developed EMIS Search and the Valproate Review flow chart in Appendix III was used to identify the appropriate actions to be taken for those patients.









RESULTS





Number of practices audited: 17



Total Population Size:  109,746
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Graph 1:  Number of patients on Valproate reviewed in each GP Practice.





[image: ]Out of the 69 patients reviewed. 

17 patients had either effective contraceptives (those with a hysterectomy were excluded from the PPP) leading to 75% of the total sample reviewed inadequately covered for future risk of pregnancies. Those patients were highlighted to the GPs for a contraceptive review.

59 patients (86%) were sent patient information letter and a patient guide, and had an ARF requested form their consultant.









Graph 2: Percentage of Patients with the various interventions







Summary 

The MHRA drug alert was dealt with efficiently by the Medicines Optimisation Team and all practices alerted within a timely manner. 

For all 69 Women and girls of child bearing age (12 to 55 yrs) reviewed, appropriate actions were taken where required to make sure they were informed and monitored safely and effectively.

Further/future actions:

The Valproate Flow Chart used during the reviews have been found to be successful in identify and monitoring  the women and girls of childbearing age and will now be disseminated to all the GP Practices within Swale CCG.









Example of some issues/risks encountered during the reviews



· 2 pregnancies occurred within the sample of patients whilst they were taking Sodium Valproate

·  One was a 24 year old with learning difficulties and who had mental capacity.

· The second was on valproate as mood stabiliser and had been referred appropriately for medicine to be change to alternative treatment but previously there was no record of pregnancy conversation on notes. 

· Numerous patients in their late 40’s and in their 50's with no effective contraception, but no proven record of menopause. 



· GPs experience difficulty in advising patients with learning disabilities about pregnancy and effective contraceptives. However it was paramount they do so as these group of patients are vulnerable adults. 
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APPENDIX I

MHRA DRUG SAFETY UPDATE
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Full report can be accessed via https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/701831/DSU-April-2018-PDF.pdf 


APPENDIX II

REVIEW METHOD 



1. All patients identified between the age of 12 to 55 years and on Valproate were reviewed and outcomes presented to the GPs.

2. The GP were also notified of patients who were not on effective contraceptive and who required a ARF for immediate actions.

3. Appropriate patients (excluding those who have had a hysterectomy or who have proven menopause) were then sent a Patient Information Letter (Appendix III) and the Patient Guide (available at https://www.gov.uk/guidance/valproate-use-by-women-and-girls).

4. A Pop-Up message was added on the EMIS prescribing system reading:

5. ‘Child bearing age and on Valproate, Patient Guide and Information letter sent. Annual Risk Acknowledgement Form required to be signed by Consultant each year .Effective contraceptive advice to be given to patient i.e Implants/ IUD/ Sterilisation’ is added for all appropriate patients with the age of 12 to 55 years of age.

6. All GPs or Practice staff were then be asked to write a consultant letter where applicable (Appendix IV) and send to the relevant Consultants as soon as possible requesting for the form to be completed and signed at the patient’s next review. 

7. The letter were either scanned and saved on EMIS or saved in consultation if electronically written.

8. All actions taken were promptly recorded on the Patients’ Consultation by the MO staff.
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APPENDIX III

VALPROATE REVIEW FLOW CHART– a possible practical approach



Is patient of child-bearing age (12-55)?

Is she able to have children (exclude patients who have had hysterectomy etc)

If yes

Is patient already pregnant/planning a pregnancy       YES      Refer urgently to neurologist or psychiatrist

If no

Is patient already on Prevent programme? (ie is she on HE contraception and has annual risk assessment form completed)   YES         Ensure seen annually by specialist 

If no

When was patient reviewed/is patient being reviewed?

		Recently (since May 2018)

		Coming up in next 6/12

		Not currently under review by secondary care



		Estimated risk of pregnancy

		Estimated risk of pregnancy

		Estimated risk of pregnancy



		low

		moderate

		high

		low/moderate

		high

		Low/moderate/high



		

		

		

		

		

		



		Letter to consultant asking to include ARF in review at next planned appt*

		Letter to consultant asking to bring next appt forward and to include ARF*

		Letter to consultant asking for ARF to be completed at next appt. Consider asking for appt to be brought forward if risk is high

		Call patient in for GP apt (urgency dependent on risk). At appt discuss HEC and re-referral to secondary care





*In all cases -  patient to be sent surgery template letter advising on valproate risk together with MHRA Valproate Patient Guide. Document patient assessment with rationale and contact made on patient records. Do not stop prescribing valproate.

Example risk categorisation (not exhaustive and to be considered individually for patient)

Low risk – On HEC but ARF not completed; monogamous partner has had vasectomy; not sexually active; not sexually active with male partner; LD patient living in own home under supervision – carers confirm risk of pregnancy low

Moderate risk – Menopausal/upper end of age group and is actively avoiding pregnancy; on single, user dependent form of contraception (including Depo-Provera); LD user in care setting with high supervision – carers confirm risk of pregnancy not high

High risk – Chaotic lifestyle; previous unplanned pregnancy; previous pregnancy on valproate; LD patient lives independently or in care setting with low supervision










APPENDIX IV



PRACTICE SAMPLE LETTER



Dear Patient



Re: Valproate and Pregnancy



This letter has been sent to you by your doctor as you have been identified as being on XXX, this is a medicine classed as Valproate and because you are at a child bearing age. 



· Valproate is an effective medicine used to treat epilepsy and bipolar disorder.

· Valproate can seriously harm an unborn child when taken during pregnancy and should be not taken by women and girls unless nothing else works.

· When taking valproate always use reliable contraception so you do not have an unplanned pregnancy.

· Speak to your doctor if you are thinking about having a baby, and do not stop using contraception until you have done so.

· Tell your doctor at once if you think you may be pregnant or know you are pregnant.



		Never stop taking valproate unless your doctor tells you to as your condition may become worse.









A patient Guide has been attached to this letter to provide you with more information.



If you feel you would benefit from discussing any arising concern with your doctor, you are welcomed to book a routine appointment with the surgery at your own convenience.





Yours sincerely








APPENDIX V

CONSULTANT  LETTER  TEMPLATE



[Dear Dr……..]

[Title…….]

[Hospital Address]



Re: Valproate use in Women and girls of childbearing age.

We have reviewed all our patients within the age of 12 to 55 yrs of age who are currently taking a Valproate formulation. We have identified one of your patient [Mrs/Miss/Ms ………], [DOB:……..][NHS Number:…. ] who is on [name and form  of drugs/ dose/ Frequency] for [Indication]. She has been notified of the risk of her ( [Name/ form of Drugs……..] and pregnancy by letter together with a Patient Guide with all relevant information.

However, the practice doesn’t seem to have a record of her ‘Valproate Annual Risk Acknowledgement Form (ARF)’ signed by you (Available at https://www.gov.uk/guidance/valproate-use-by-women-and-girls)

We will therefore require a signed ARF to be send to us and will really appreciate if you could kindly fill one in at the patient’s next visit to your clinic and for a copy to be sent to us please on the above address.

If you need to contact us please do not hesitate to call on the number above.

Your sincerely,

[Dr’s Name]

[PracticeName]
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Valproate medicines (Epilim ¥, Depakote ¥): contraindicated in women and girls of
childbearing potential unless conditions of Pregnancy Prevention Programme are met

Valproate medicines must o longer be used in women or gis of chidbearing potental
uniess a Pregnancy Prevention Programme i in piace. Ensure all women and gifs (and
their parent, caregiver, or responsible person, if necessary) are fully informed of the isks.
and the need to avoid exposure to valproate medicines in pregnancy.

‘Advice for healthcare professionals:
New contraindication unless Pregnancy Prevention Programme in place

+ valproate medicines must not be used in women and girs of childbearing patential
unless the conditions of the Pregnancy Prevention Programme are met (see below)
‘and only if other reatments are ineffective or not tolerated, as judged by an
experienced specialist

+ you il receive materials by post i the coming weeks o use in the implementation
of the Pregnancy Prevention Programme (Patient Guide, Healthcare Professional
‘Guide, Risk Acknowledgement Form, and, for phamacists, Patient Cards and
stickers o attach a waming abel to the pack)

+ GPs must identity and recall all women and girs who may be of childbearing
potential, provide the Patient Guide and check they have been reviewed by @
‘specialst inthe last year and are on highiy effectve contraception (see late for
information on contraception)

= specialists must book in review appointments at least annualy with women and
gifs under the Pregnancy Prevention Programme and re-evaluate treatment as.
necessary; explain clearly the conditions as outlined in the supporting materials;
‘and complete and sign the Risk Acknowledgement Form—copies of the form must
e given to the patient or patienticaregiverfesponsible person and sent o their GP.
‘Action for pharmacists.

* ensure valproate medicines are dispensed in whole packs whenever possible —
packs dispensed to women and gils of chidbearing potential should have a warming
Iabel either on the carton or via a stcker (see later for more about Wamings added to
packs)

« discuss risks in pregnancy with female patients each time you dispense valproate
‘medicines and ensure they have the patient guide and have seen their GP or
‘specalist o discuss thefr treatment and the need for contraception

Contraindication in pregnancy

* use of valproate medicines in pregnancy is contraindicated for bipolar isorder and

must only be considered for epilepsy i there is no suitable aitemative treatment
Act on and report any concerns about adverse pregnancy outcomes

= report any suspected adverse reactions associated with valproate, including adverse:

pregnancy outcomes, o the Yellow Card Scheme

Teratogenicity of valproate medicines
Valproate medicines are indicated for the reatment of epilepsy and bipolar disorder.
Epiim ¥ and Depakote ¥ are the most commonly dispensed valproate medicines in the UK.
Otner brands availble are Convulex Y., Episenta ¥, Epival Y, Kentim¥. Orept,
SyonellY, and Valpal Y
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